
PARTS LIST

HOMELITE"
CHAIN SAW

SUPER

2roo
HOMELITE'

^ 
GiGonl

otvlsloN
PORT CHESTER, NEW YOBK. U,S.A.-IO573

AUTOMATIC

PRTCE .35 PARTNO.2469O

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



Description

SUPER 2IOO AUTOMATIG

FIGURE 1

Part No. Qty. No. Des cription Part No, Qtr'.

\/

\,

1 SCllEW-hex, 12-2'1 x lll4
S TARTER- c ompiete

Includes:
2 COvER-starter

Includes:
3 BUSHING-rewind
4 BUSHING-starter Post
5 RUSHING-rope
6 ROPE-starte r
7 GRlP-starter: roPe
B INSERT-rope rcL1lining
9 SHIELD-spring (inner)

10 SPRING-rewind
11 SHIELD-sprlng (outer)
72 LocK-spring
13 PIILLEY-starter
14 CUP-starter
15 WASHER-flat
16 SCREW-hex sPinlock
17 SHIELD-sawdust
18 SCREEN-fan housing
19 HOUSiNG-fan
20 NUT-rotor
2l WASHER-1och, ?/16
22 WASHER-flat, 7/16
23 STUD-shoulder
24 PAWL-starter
25 WASHER-flat

2

8086 7

A-6+976-A

A -64 178-34'

65830
64,143- 1

DII'i

5 8806
5 5937

5 8517
6 5711
6,1180-A
657 rZ
640,19-A
64050-1
6'1979-1
58763
80648
64052
64843-2

A-64975- 1

65373-1
83019
84047
5 8757-B
58756
830s6

1

1

1

1

1

l
1

1

1

1

1

l
1

1

1

l
1

I
1

l
1

1

1

2

2

2

26

27

28
9A

30
31

.)D

36

37

39

40
1L

42

41
.i5

46

47
48
49

50

51

SPRING-startcr parvl
ROTOR-r.uagncto
SCREW-grotincl iead
SCREW-coil corc
SPRING-coi1 rvedge
CORE-coi1
LEAD-hi-tension
COTT,

LEAD-gror-rnd
SPRING-cover
COVER-brealiel J.lor

GASKET-cover
SCREW GROUP-points
POINTS-breaker

Inclttde s:
SPRING-1ock
WASHER-point
FELT-sealing

TERIIINAL BLOCK GROUP
SCREW GROUP-condcnscr
C LIP-cover
C LAl\IP-condenser
CONDENSER
SCREW-hcx, 12-2+ \ 9/16
BOX-breaker
KEY-WoodrnIf
WA SHER- rctaining
TERA,IINAL-spark plug

DJ.J/J 
'65+80 1

6+090 1

6-1021 -l

6:i726 l
6?515 I
6751f 1

() /J1b I

A-590J1 1

761 13 1

65370-A 1

6531i9 I
7612 1 I

A-67513 1

2 8008 1

28028 1

65ii71 1

A-589i]l 1

30261 1

6 7l+9 1

7-1511 1

6 ii626 1

80899 J

6?512 1

75078 1

65372 I
A-i13055 1

16

0

I
3

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

v

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



Y

Y

SUPER 2IOO AUTOMATIG

FIGURE

4
3\
\^di
a)

Des cription Part No. Des cription Part No. Qtt'.

l
2

l
J

6

i

8

9

10

1l
12
'1 

r:l

1+

1;
t6
77

18

t9

20

SPARK PLUC
h.rcltrles: GASKET

NLrT-hc\, ;i 76-2+
\\,nSllER-tair Locli
\''A LVL--conlpres sion r"clease
GASKIJ T-c1'linder
CTi{NKCASE

Includcs:
STUD-c\,1iltdcr
PIN-dorvel
SEAL
,,O" RING

SCRE\\.r-hc\, 12-21 x 3/1
FITIING-fuc1 oritlet
LINE-flerib1e
FIL I'ER-fue1

Includos: Fl LTER-letr
TANK-fuel
DECAL-caution
CAP-hrcl tanli

Includcs;
GASKET

uo/tu-s
?5038
2511"2

65367-1
A-6 7465

67 022
A -6 7.16 8-B

7 4332
5 8308-A
6 8072
80867
5 83 6-1

55805
A- 5925 1

59253-1
5 8 172-.1

64744
A-64 140-1

65358
63718
58367
59920-2
80513
5 83 19-A
58 190-S
19238-3
83061

A-6 9197
A-6 905 8

64958-S
75078

A-67715

5566,1
oz t,) I

6761 3
A-6 9241

64969
69193
6 545.tr

65453
8 1126

A -6 7 7,1.+-3A
6 5419
61429-2

A -65.15 8- 1A
6 5,159-A

A -6s583
A-67014- 1

65579-1
6 5806

A -676 89

A-670 14- 1
6 5806
65807-2
5 8963

80579
8.1003- 1

A -6 7608

80578

1

1

r1

I
1

1

1

I
2

1

1

.1

1

1

1

1

1

1

1

1

l
1

1

15

1

1

2

2

1

1

1

1

32 ROD-connecting
Includes:

33 BEARING-needle
34 SCREW-soc. cap, 10-32 x 3/.1
35 WASHER-thrust

*36 PISTON & PiN
Includes:

I
2

2

1

2

2

l
1

I
1

2

2

*38

39

40
41
42

11
15
16

47
,18

19

50

RING-piston pin rctaining
PISTON RING

SPRING-release valve
POST-spring
NUT-flexlock, *6-32
CYLINDER
STUD-muffler (1ong)
STUD-muffler (short)
BODY-muffler
BAFFLE-muffler
ARRESTER-spark
CAP-muffler
WASHER-tab lock
NUT-hex, 1/4-20
KlT-muffler cap & shieid (quiet type)

Includes:
CAP-n'ruffler
NUT-muffler
SHIELD-muffler
SCREW-hex lnd.,12-21 x 1-11116
SCREW-pan hd,, 10-32 x 3/8
WASHER-flat, #10

Accessory
KI'I-heat exchanger (not shown)

Inc ludes:
SCREW-pan hd,, 10-32 x ?/16

VALVE-vent (not shorr,n)
27 GASI(ET-fi"rc1 tanh
22 COVER-fuel tanl<
23 SCRbW-r.l. , #6 x 1/2
21 RING-rctaining
25 BEARING-ball
:(i S( R EW-her I i ng rcia jn ing
27 WASHER-1ocli

*2E CRANKS}I,\I'T
29 ROLLER-ncedie (set of 26)
30 BEARING-l:a11
i.l1 KEY-Woodruff

+ Dcnotes netv parts

1

4

1

2

2

2

9_-s
^- 34-

6$'x

ALWAYS FURNISH MODEL AND SERIAL I{UMBER WHEN OBDERING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



SUPER 2IOO AUTOMATIG

No. Des cription Part No,
FIGURE 3

Qty. No. Dcs cription Part No. Qty.

1 SCREW-hex, 12-24x1-l/+
2 l'lANIFOLD-lntake

Includes:
3 GASKET-rnanifold
+ GASKE'I-reed retainer
5 STUD-cover mounting
6 STuD-carbttretor mounting
7 GASKET-carburetor
8 WASHER-Iock, 7/1
9 NUT-hex, 1/.t-20

10 PIN-cotter
11 IIOD-choI<e
L2 CARBURETOIT (HL-27:lA)
1:i II.OD-throltlc
11 BooT-throttle rod

'l J TtLTER ELEI\IENT-uit'
16 Inclucles: GROIINIET-rubbcr
17 RING-rctaining
18 NUT-cover utounting

*19 "O" RING
20 COVER-air filtcr
27 NUT-flexlock, 6-32
22 GUIDE-lcver
2;l PLATE-levcr grridc
2) scREW-Lil, 6-:j2 r J/8
2; LEVER-compression rcleasc
26 PIN-throttle latch
27 SPRING-1atch Pin
28 RING-retaining
29 TRIGGER-throttle
:10 SFIAIT-trigger
31 SPRING-triggcr
J2 SCR []W-hc.i, 12-2 I r J 8

3:l SHIE LD-muffler
il+ SCRE\\r-hcx, 12-2'1 x 7-17i76
iJ SCRLW-hcr, l0-J2 r.3 8

;lti CLAIIP-upper
* I)cnotcs nc\- llarts

8099.1

A-65945-B

67121
65903
58361
27161
6 3655-A
83009
81013-1
8632+

A-58354
A-67130

59338-A
5 83.18

A -6 9306
63878
5 83 19-A

A-59229
6 9052
59230- 1

8 1126

6 546 3-1
61985-1
8046 1

6,198.1-A

5 84 0,1

5 8.10 5

58.109

58181-A
58353
58352-A
8 0G76

65807-2
58963
80s79
65754-1

65755-1 1

84003-1 2

82159 2

A-68121 1

68095 1

6889 1 1

68096 1

58357 1

58356-8 1

57289-7 1

58362 3

A-65750-A 1

67208-1 l
82L75 4

58930 1

s8929 2

59064 1

63290 1

80912 1

86301 1

69092 1

A-57650-3 1

7208,1- A7 1

7208s-A 1

64837-4 1

8086? 3

67L17 1

64841 Z

64840 1

55680 1

80864 4

6,1834 1

63166-A 5

64833-1 1

67107-A 1

2

1 38

39
40

.+1

12
43
44
45
46
47
48

49 BRACKET-carburetor
J0 SCREW-hex, l0-i2 x 5/16
51 STOP-pump rod
52 BUSHING-oi1 pump rod
53 BUSHING-throttle latch
54 WASHER-felt
55 scREW-hex, 1/4-20 x 1-7/4
56 PIN-cotter
57 SLEEvE-goundingswltch
58 SWITCH-toggle
59 Includes: NflT
60 PLATE-indlcating
61 BRACE-throttle handle
tr? SCREW-hex, 12-21x 3 4

63 BLOCK-filler
64 GASKET-carburetor chamber
65 SPACER
66 LINE-fue1
67 SCREW-hex, 12-21 x I
68 RETAINER-reed
69 REED
70 SEAT-reed valve
77 REED-spIit

CI,AXIP-Iower
WASHER-flat, +10

SCREW-pan, 6-32 x 7/1
SHIELD-cylinder

Includes:
RING-retaining
''O'RING
SCREW-cylinder shield mounting

BLTTTON-oi1 pump rod
ROD-oi1 pump
BUTTON-choke
GROMMET
HANDLE-throttle

Includes:

1

1

1

2

1

2

2

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

)

1

1

1

1

1

1

2

2

1

ALWAYS FUBNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS,

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



SUPER 2IOO AUTOMATIC

v

'at

Des crlption Part No. No, Des cription Part No. Qtr'.

1 RESERVOIR-oi1
2 Includes: GASKET-oi1 reservoir
3 SCREW-fil, g-32 x 3/4

PIN-cotter (not shown)
4 FILTER-oii
5 LINE-oi1 pickup
6 LINE-oil pickup
7 CONNECTOR-pump rod
I NUT-plunger rod
9 PUMP- manual

10 Includes:
11 ,'o,, RrNG
1.2 DRIVECASE

Includes:

SCREW-hex, l/4-20 x IJlt6
SCREW-pan. 8-32 x t/2
WORNl-oi1 pump
WASHER-thrust
BEARING-needle caged
RACE-inner
DRUM & HUB (slx splinecl)
DRUNII & HUB (7 splined) Note 1

Includes:
BUSHING-clutch

SPROCKE T-splined
.404 pitch, 8 tooth
7/Z pitch, 6 tooth (optionat)

SPRING-clutch
SI{OE- clutch
SPIDER-clutch
COVER-clutch
WASHER-flat
NUT-hex, 3/8-24
PLATE-guide bar (outer)
COVER-drivecase
NUT-hex lock, 5/16-18
PIN-adjusting
SCREW-rd. hd. 5/16-18 x 2-1l8
PL:\TE-guard
NUT-hex, 3./8-16
SCREW-hex, 5,/16-18 x 1-IiZ
WASHER-1och, 5./16
HANDLE BAR-wrap around
HANDLE BAR-flush cut (optionat)

Includes:
SCREW-soc, 5/16-18 x 1

BUSI{ING-handle bar

ote 1: 4-68727 Ilrum & Hult rlust be used

' DenoLos new pxrls

82201
80560

56 132
6 5:i93
G 5lt+8

A-6 9203
A-681 27

68122-1
.._.isj ..

659G0 l
6701 7 l
6 8392 2

;5076- I 6

6 759 1-3 1

56238-A l
64027 l
81192 1

6 7670 1

67273_2 1

8 1123 1

556 13-1 1

82219 I
67399-1 1

81089-2 2

80087 :l
83003 3

4-69208-1 1

A-69233-1 1

80308 1

69317 1

u'itl.r Bushing 68+22- i

A-5834 1-A
67 LzZ

82 156

86301

A-64293
596 74

A-6,1010
67118
67 128

A-68061-A
5 907,1

5 8.106

A-6 8 100

1

1

5

1

1

1

1

1

1

1

1

1

1

1

1

2

2

2

1

1

1

1

1

1

1

1

1

2

2

2

1

I
1

2

1

1

2

l

5

1

2

1

l
1

I

34
,lD

36

38
x39

i

i

13

74
15

16

L7

TUBE-oi1 (not shown) 59023
SEAL 56256-A
BOLT-guide bar 58331
BALL-steel ZbSZ,i
SPhING-check valve sgozz
SEAT-valve A-67959

Includes: "O', RING(not shown) b8406
GASKET-valve cap 67123
CAP-check valve 6?958

CAP-oil filler (vented) A-6321?-A
Includes: VALVE-vent (not shorvn) 63718

GASKET 5660?
KlT-spiked bumper A-63089
KlT-spiked bumper A-5854l]

Includes: WASHER-1ock, 1/4 83009
N UT-hex, I l -20 8'l0JJ
SCREIv-flat, t/4-20 x 3/4 80053

PLATE-gulde bar (inner) 67669
PUMP-automatic oi1 (long stroke) A-6TS?9
PUNlP-automatic oil (short stroke) A-640?3-A

Includes: SCREw-pan, 4-40 x 7/4 80919
SCREW-cam 64102_A
GASKET-cam screw 59?36

5907 4
SEAL-felt 59926

x41

*42

44
45
46

47
48
49

50

51

51

55
56

57
*59

18

19

20

27
22

24

26

27

v
28
29

30

FIGURE

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



SUPER 2IOO AUTOMATIC

,rya

Description

A- 671 30 H L 273A

Part No. Qty. No. Description Part No. Qty.

1 SCREW-rd,., 4-40 x L/4
2 WASHER-lock
3 SHUTTER-throttle
4 CllP-throttle shaft
5 WASHER-lock, #8
6 SCREW-flat hd. , 8-32 x 5/16
7 SIIAFT & LEVER-choke
8 SHUTTER-choke
9 BALL-check, 5/32 diameter

10 SPRING-chokefriction
11 NEEDLE & SEAT
12 GASKET-inlet seat
13 SPRING-controllever
14 LEVER-inlet control
1.5 PlN-fulcrum
16 SCREW-fulcrum pin retaining
L7 GASKET-pumpdiaphragm
18 DIAPHRAGM-fueI pump
19 BODY-fuel pump
20 SCREEN-fuel inlet
2t GASKET-pumpstrainer
22 COVER-strainer

f Indicates contents of Repair Parts Kit

t 80591

t 83008-1
67478
73086
83000
73088

A-64627
64625
25527
73264

A-64628
55344

t 65603

t 55747

i 64622

t 58992
58529

I 57729
59265

1 58527
55751
58526

28098 1

t 58525 1

55316 6

4-58533 1

1 57829 1

57824 1

A-67479 1

t 30818 1
ntrnqo q
I U I Jd A

75735 2.'
t 73075 2

1 28064 1

t 71509 1

67477 1

58680 1

A-67480 1

t 68657 1

68663 1

A-65891 1

74060 1

I 64624 1

63590 1

2
1

1

1

1

1

1

2

1

1

1

1

23 GASKET-strainer cover screw
24 SCREW-pump cover
25 SCREW-bodyw/lockwasher
26 COVER-maindiaphragm
27 DIAPIIRAGM-maincontrol
28 GASKET-coverdiaphragm
29 NOZZLE-main
30 PLUG-expansion
31 PACKING-adjustingscrew
32 WASHER-adjustingscrew
33 SPRlNG-adjustingneedle
34 SPRING-throttlestop
35 SCREW-idle stop
36 NEEDlE-adjusting(mainmixture)
37 VALVE-needle (idle mixture)
38 SI{AFT & LEVER-throttle
39 GASKET & PACKING SET
40 REPAIR PARTS KIT
41 VALVE-governor
42 GASKET
43 SPRING-throttlereturn

GASKET & DIAPHRAGM

ALWAYS FU.RNISH MODEL AND SERIAL NUMBER WHEN OBDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



SUPER 2IOO AUTOMATIG

-v

Tools

23373-4
22820-2

A-23137

84035
A-23672

84035
24207-tA

-24397-L
24357-L
2367L
23384

A-23960

81109-2
A-24738

23736-2
23390
23382

A-24284
23528

D.!ul

23742

C OLLAR-bearing installation
COLLAR-main bearing installation
JACKSCREW-clutch

Includes:
WASHER-flat, L/Z

JACKSCREW-magneto
Includes:
WASHER-flat, L/Z 1

PLA TE- crankshaft aligning
PlUG-bearing installation (conn. rod)
PLUG-seal assembling (crankcase)
PLUG-seal assembling (drivecase) .

PLUG-seal installation (drivecase)
PULLER-magrreto rotor

Must be used with:
NUT-flexloc 2

REAMER-valve seat
SLEEVE-bearing & shaft installation
S LEEVE- crankshaft ass embling
S PA C ER- crankshaft as s embling
WRENCH-combination
WRENCH-socket screw (conn. rod)

(Universal replacement) composed of "Direct Driverr,
"Gear Driver', t'Starting Instructions", and two
rrHomelitett (letters l/4,, and 7/2,, high)

SPRAY CAN-black
SPRAY CAN-red

Paint

22772
23475

23488_B LOCTITE

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



Part No. Description Qty. Part No. Description Qi). Part No. Description Qt-v. Part No. Description Qt\ .

19238-3
227 72

22820-2

23390

23{88-B
23528
2367 1

A-23672

A-23960
A-24138

21207-LA
A-24284

24357-7
24397 -1
25038
25412

27464
2 8008
28028
28064
2809 8

3026 1

30818
A-33055

* 55076-9
55316
55344
5 56 13-1
5 5664
55680
55747
55?51
55805
5593 7

56132
56238-A
56256-A
56607
57289-l

A-576 50-3
57 729

57 829

58772-4
58181-A
5 8 190-S
58308-A
58319-A
58334
58352-A
5 8353

A-58354
58356-B
58357
5836 1

5 8362
5 836.1

DOJD /

;8"104
58405
5 8.106

58409
58517
JdDZ'

5 8 5zri
58527
58529

Scre\Y-bcarlng
Paint-black
Co11ar-bearing
Sleeve
Jachs crew- clutch
Co1lar
Spacer- c/shaft
Plug-sea1 lnst.
Sleeve
Paint-red
Loctite
Wrench
Plug-drivecase
Jackscrew
Decal
Puller-magneto
Reamer
Plate-c/shaft
Wrench-comb.
Plug-sea1
PIug-bearing
Gasket
Nut-hex
Ball-check
Stud-carb.
Spring-Iock
Washer-point
Spring-throttle
Gasket-cover
Screrv Group
Plug
Terminal
Shoe
Scre\\'
Gasket
Pin-guide bar
Bearing-needle
Line-fue1
Lever
Gasket
Flexible 1lne
Grip-rope
Washer-outer
Cover-clutch
Seal
Gasket
Button-rod
Switch-toggle
Diaphragm
Gasket-dia.
Diaphragm
Tank-fue1
Trigger-throttle
Bearing-ba11
Seal-shaft
Ring-retaining
Bolt-guide bar
Spring-throttle
Shaft-trigger
Rod-choke
Rod-oil pump
Button-oil rod
Stud-cover
Grommet

A-58533
A-585,13

58680
587 56
5E7 57 -B
58763
58806
58929
5 8930

A-58934
58963
58992
59022
59023

A-59031
59064
5 90?4

A-59229
5923 0- 1

A-59251
592 53 -1
59265
59338-A
59674
59736
59920-2
5 9926

A-63089
63 166-A
63290
6 3626
63655-A

A-637 17-A
63718

63878
6 3893

A-64010
61021
64027
64049-A
64050- 1

64052
A-64073-A

64090
64102-A

A-64 140-1
61711

A-64178-3A
64180-A

A-6,1293
64429-2
644.13- 1

64622
64621
64625

A-64627
A-64628

64 833- 1
6.1834

64840
648,11

64843-2
649 58-S
6496 9

A -649? 5- 1

A-64976-A
64979-7
64984-A
6.19 85- 1

65348
6 53;8
6536?-1
6 5:16 9

Cor.er-diaphragm 1

Kit-spikedbunper 1

Needle-id1e adj. 1

Pawl-starter 2
Stud-shoulder 2

Washer-retaining 1

Rope-starter 1

Bushing
Stop-3i1 pumprod 1

Terminal Block 1

S c rerv
Screw

65370-A

65372
6 5373- 1

bJ.i/J

65393
6 5.1 19

65453
6 5454

A-65458- 1A

65,159-A
6 546 3-1
ri5480
65579-L

A-65583
65603
65711
657 72

A-65750-A
6 5754- 1

6 57 55-1
6 5806
65807 -2
65830

A-65891
65903

A-65945-B
65960

A-6?014- 1

67077
67022
6 7 107-A
67 777

6 7118
67121
67 722

67 723
67 728

A-67 130

67L',t 7

6 720 8-1
67213-2
6?399-1
67 119

A-6 746 5

A-6?46 8-B
6747 7

67478
A-6 7479
A-67.180

67 5L2
A-6?513

67 5L4
67515
67516

A-67579
* 6 759 1-3

A-67608
67669
67670
67673

A-6 7689

A-6?715
A-67744-34

67958
A-67959
A-6 806 1-A

6 8072
6 8095

6 8096

A-68 100

A-6E121
* 68392

68422-1-
6865?

Cover-bhr. box
Felt-s ealing
Washer-rotaining
Nut-rotor
Spring*pawl
Bearing-needle
Stud-muffler
Post-spring
Spring
Body-muffler
Baffle-muffler
Guide-1ever
Rotor-magneto
Washer-tab lock
Arrester-spark
Spring Tension
Shield-inner
Shield- outer
Handle-throttle
Clamp-upper
Clamp-1ower
Nut
Shleld-muffler
Bushing
Valve
Gasket
Manifold-intake
Sprocket
cap
Sprocket
Gasket-cylinder
Reed-sp1it
Block-filler
Connector
Gasket-manilold
Gasket
Gasket
Nut-plunger
Carburetor
Bushing
Bracket-carb.
Cover-d/'case
Plate-guard
Clip-cover
Valve-comp.
Crankcase
NeedLe
Shutter
Nozzle
Shaft & Lever
Box-breaker
Points-breaker
Lead-hi-tens i.on

C ore-coi1
Coil
Pump
Spider
Kit-exchanBer
Plate-guitle bar
Plate-guide bar
Washer-thrus L

NIuffler Kit
Rod-connecting
Cyllnder
cap
Seat-va1ve
Pump-manual

Ring-retaining
Screw-mounting
Drivecase
Shield-cirlinder
Spring-clutch
Bushing-clutch
Gasket Set

Fitting-fue1 outlet
Gasket
Pin-throttle locli
Spring
"oi,Ring
Ring-retalning
Ins ert
Screlv- cover
C over-strainer
S creen-fue1
Gasket-fue1 pump

Spring-check valve 2

Tube-oil line 1

Lead-ground I
Bushing-rod

Nut-cover
Cover-air filter
Filter Assembly
Filter
Body-fuel pump
Rod-throttle
Line-o11
Gasket
Cover-fuel tank
Seal-fe1t
Kit-spiked bumper
Reed
Felt
C ondenser
Gasket-carb.
Cap-oil filIer
Valve-check
Spring-coil wedge
Grommet-rubber
Worm-gear
Line-oi1 pickrup
Screw-coi1 core
Washer-flat
Lock
PuIley-starter
Shield-sarv dust
Pump-oi1er
Screw
Scres,-cam
Cap-tank
Decal-caution
Cover-starter
Spring-rewind
Filter-oi1
Stud- muffler
Bushing-post
Pin-fu1crum
Spring
Shutter-choke
Shaft & Lever
Needle & Seat
Seat-reed valve
Retainer-reed
Brace
Spacer
Gasket
Screen
Bearlng-ba11
Ring-retaining
Housing- fan
Starter
Cup-starter
Lever
Plate-1ever guide
Race-inner
Gasket
Washer-1ock
Ga sket-cover

6E663 Kit-repair parts
68713-S Spark Plug

A-68727 Drum & Hub
68891 rrOir Ring

869052 ilOil Ring
A-69058 Roller-needle

69092 Sleeve
* 69193 Piston Ring

*A-69197 Crankshaft
+A-69203 Drurn & Hub
A-69208-1 Handle Bar

*A-69233-1 Handle Bar
iA-692.11 Piston & Pln
iA-69306 Filter Eleinent

* 69317 Bushing-handle bar
71509 Screw-idle stop
7208,1-A1 Nut
72085-A Plate-"On-Off"
72787 Stud
?3075 Spring-adj.needie
73086 Clip-shaft
73088 Screw-flat
73264 Spring
7.1060 Gasket
71332 Pin-dowel
71571 Clamp-condenser
?5078 KeSr-as1.,
?5733 Packing
?5?35 Washer
76413 Spring-cover
76121 Screw Group

FASTENING PARTS
80053 r/1-20 x 3/1
8008? 5.,/16-18 x 7-7/2
80308 5/16-18 x 1

80,161 6-32 x 5./8

80513 6 x l/2
80560 8-32 x 7/2
805?8 10-32 x 7./16
805?9 10-32 x 3/8
80591 .1-40 x 1/4
8064E 70-32 x 1/2
806?6 1,2-24 x 5/8
80864 72-21 x 1

8086? 72-24 x 3/4
80899 12-24 x 9/76
80912 7/1-20 x t-l/4
80919 4-.10 x 1./4

8099,1 72-21 x t-1/1
81013-1 Nut-1,/'4-20
81053 Nut-1/4-20
81089-2 Nut-3/'8-16
81109-2 Nut-flexloc
81123 Nut-5,/ 16-18
81126 Nut-6-32
81192 Nut-3//8-24
8215{j 8-il2 x 3r'.1

82757 10-32 x 3rl4
82159 6-32 x 1./-1

821?5 10-li2 x 5/16
8220L 1,i,1-20 x 13/16
82219 5/16-18 \ 2-1l'8
83000 Washcr- #8

83003 Washer-5/'16
83008-1 Washer-#4
83009 Washer-1/4
83019 Washer-?/16
83056 !Vasher-+12
83061 Washer-1ock
84003-1 Washer-#10
8,1035 Washer
840:17 Washer-l'lat
86301 Pin-cotter
86324 Pin-cotter

2

1

2

1

2

15

2

I
l1

1

2

2

2

2
2

2

1

3

1

5

2

2

4

5

1

1

1

2

2

2

* Denotes new parts

HOMELITE'
PRIilTED IT{ U.S.A. a toxlrcnl Drv s oN, poRT cHEsTER, N y r0573 E1274lX

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




